Appendix 5.1: TASA Technical Memos

GHD | South Coast Embayments CWMP/TWMP NPC Update | 11153041



TASA TM-1
April 11, 2019
To: Town of Falmouth, MA Ref. No.: 11153041
From: Anastasia Rudenko, P.E., BCEE, ENV SP Tel: 774-470-1637
J. Jefferson Gregg, P.E., BCEE 774-470-1640
CC: File; Project Team
Subject: South Coast Embayments — Preliminary Evaluations and Notice of Project Change
Project
Teaticket / Acapesket Study Area, Flow, and N Load Evaluation — Technical
Memorandum No. 1 (TASA TM-1)
1. Purpose of Memo

The purpose of this Technical Memorandum is to summarize the flow and nitrogen load evaluation that was
conducted for the Teaticket Acapesket Study Area (TASA).

1.1 References and Design Guidelines
[...]
1. Source: Guidelines for the Design, Construction, Operation and Maintenance of Small Wastewater Treatment

Facilities with Land Disposal, prepared by MassDEP, revised July 2018.

Category includes subsurface infiltration beds, subsurface dispersal, shallow well injection and wick wells.

Source: 314 CMR 20 — Reclaimed Water Permit Program and Standards, effective March 2009.

Source: 314 CMR 5.00 — Groundwater Discharge Permits, effective December 2, 2016.

Ocean outfall discharge pre-requisites are outlined in Part | Title XIX Chapter 132A Section 16. New ocean outfall

discharges are required to receive advanced treatment and disinfection. Effluent parameters are not specified in the

regulations. Anticipated requirements are assumed for this project.

6. Anticipated effluent TN limit of 3 mg/L is anticipated for a discharge into a nutrient impaired watershed. Per the
Shared Wastewater Management Study Towns of Bourne, Falmouth, Mashpee, Sandwich and Joint Base Cape Cod
report prepared by Wright-Pierce and dated November 2017, anticipated effluent TN limit for Joint Base Cape Cod
discharge is 10 mg/L for open sand beds and wick wells and 5 mg/L for deep well injection and outfall (Class SB).

7. A phosphorus effluent limit may be required depending on discharge site location.

8. Effluent limit of 5 mg/L assumes that deep well injection discharge is deep enough to emerge beyond all nitrogen
sensitive embayments/watersheds.

9. Town of Falmouth, Massachusetts Contract Documents and Specifications for the Construction of the Falmouth
Waste Water Treatment Facility Improvements, prepared by MaGuire Group Inc., dated February 2003.

10. The current load limit is based on an average annual flow of 450,000 gpd of flow discharge to sand beds 1 through 13
at a concentration of 3 mg/L. To maintain the existing load limit the effluent nitrogen concentration would need to be
reduced if additional flow was discharged to sand beds 1 through 13. This would require a permit modification.

OIEEROS

Anticipated major process upgrades to meet the effluent discharge requirements outlined in Table 4-1 are
summarized in Table 4-2.

WWTF Evaluations Memo - Final.docx 6



—
TASA TM-4
[

Table 4.2 Major Process Upgrades to Meet Effluent Discharge Requirements

Preliminary | Sequencing Batch Denitrification | Ultraviolet Effluent
Treatment, | Reactors* Filters® Disinfection® Distribution
Influent and
Pumping? Metering®
Open Sand Beds - N/A Install additional tank and N/A N/A N/A
Outside of a Zone Il associated process
equipment
Subsurface Effluent N/A Install additional tank and N/A N/A N/A
Disposal® — Outside of associated process
a Zone | equipment
Spray Irrigation — N/A Install additional tank and N/A Upgrade N/A
Outside of a Zone Il associated process disinfection
equipment process to

achieve higher
level of treatment.

Deep Well Injection N/A Install additional tank and N/A Upgrade N/A
associated process disinfection
equipment process to

achieve higher
level of treatment.

Outfall — Class SA N/A Install additional tank and N/A TBD N/A
associated process
equipment
Existing WWTF N/A Add enhanced N removal  Add enhanced N/A N/A
Recharge Beds (if process? N removal
enhanced N removal is process?
required by permit
modification)
Notes:
1. Category includes subsurface infiltration beds, subsurface dispersal, shallow well injection, and wick wells.
2. Enhanced N removal process options discussed in Section 5.
3. Process is sized based on flow.
4. Process is sized based on flow, load, and permit requirements.
5. Process is sized based on flow and permit requirements.

5. Treatment Upgrade Options for Enhanced Nitrogen Removal

5.1 Enhanced Nitrogen Removal Background

The WWTF permit limits the cumulative nitrogen annual load that can be discharged within the West
Falmouth Harbor watershed to 4,109 pounds per calendar year. In accordance with the 2015 Permit “the
obligation to exercise best efforts to limit the annual nitrogen load to 4,109 pounds assumes that the sewer is
not extended within the West Falmouth Harbor.” In the future a watershed permit could be obtained for West
Falmouth Harbor, potentially allowing the Town to receive credit for alternative nitrogen removal technologies
within the watershed. The 4,109 Ib/yr load limit is based on an average annual flow of 450,000 gpd of flow
discharged to sand beds 1 through 13 at a concentration of 3 mg/L. To maintain the existing load limit

WWTF Evaluations Memo - Final.docx 7



p—
TASA TM-4
e

(without extending sewer to the West Falmouth Harbor watershed or obtaining alterative nitrogen removal
credits in the watershed) the effluent nitrogen concentration would need to be reduced if additional flow was
discharged to sand beds 1 through 13. A permit modification would also be required.

Two options to enhance the existing wastewater treatment facility performance to reduce effluent nitrogen to
below 3 mg/L at the WWTF are discussed below.

5.2 Lignocellulosic Media (“Wood Chip”) Treatment Systems

“Wood chip” based treatment systems can theoretically be used as a nitrogen polishing technology to
remove nitrates from nitrified treatment facility effluent. Effluent total nitrogen measurements are comprised
of two components—total kjeldahl nitrogen (TKN) and nitrate/nitrite (NOx). The Falmouth WWTF SBR
system is designed to produce an effluent nitrogen concentration of 3 mg/L (typical breakdown is 1.5 mg/L
TKN and 1.5 mg/L NOx). Falmouth WWTF data indicates that, on average, effluent nitrate is typically less
than 0.5 mg/L and effluent TKN is typically greater than 1.5 mg/L. Wood chip based systems only break
down nitrates, indicating that an effluent total nitrogen concentration of 1.5 mg/L could theoretically be
achieved if all of the nitrate in the effluent is broken down and the effluent TKN concentration is 1.5 mg/L or
less. Since the effluent TKN at the Falmouth WWTF is frequently greater than 1.5 mg/L it is not anticipated
that an effluent nitrogen concentration of 1.5 mg/L could be met at the facility with this technology.

Two configurations for a “wood chip” treatment system are described below.

¢ In a“layer cake” approach a layer of lignocellulosic media (such as wood chips, mulch, or sawdust) is
installed in a layer beneath an effluent disposal bed. The wood chip layer provides an additional
opportunity for nitrate breakdown as effluent percolates through the wood chip layer. This technology
could be considered for a new effluent disposal system where the wood chip layer can be incorporated
during construction. Discussions with MassDEP on an appropriate sampling point for the effluent (which
typically needs to be sampled prior to discharge) would be required. This type of system is being piloted
with on-site systems on Cape Cod through a grant from EPAs Southeast New England Coastal
Watershed Restoration Program. The system has not been sized or piloted for larger municipal type
systems.

e In a “filter unit” approach a saturated tank of lignocellulosic media could be added as a treatment step
following the denitrification filters (prior to effluent discharge). This approach would provide a more easily
accessible effluent sampling point prior to effluent discharge. A smaller version of this system (the
NITREX™ system) is designed to be added to the end of an innovative/alternative (I/A) septic system.
Conversations with the Massachusetts Alternative Septic System Test Center (MASSTC) indicate that
this technology could theoretically be implemented on a larger scale as an up-flow system at the end of a
treatment process for nitrate reduction. Sizing for the system would be based on a 40% porosity and
minimum one day residence time.

As of the writing of this memorandum, no testing has been conducted for a “wood chip” treatment system at
the end of a WWTF treatment process. Due to the high effluent TKN concentration and low nitrate
concentration at the WWTF, this technology is not anticipated to consistently achieve an effluent nitrogen
level of less than 3 mg/L.

WWTF Evaluations Memo - Final.docx 8



p—
TASA TM-4
e

5.3 Membrane Treatment

Membrane treatment processes can remove nitrogen and other organic molecules (such as total organic
carbon) through filtration. Organic molecules greater in size than the membrane pores are rejected based on
size exclusion.

Pressure-driven membrane processes are typically grouped into the following categories, in order of
decreasing pore size:

e Micrdfiltration (MF)
e  Ultrafiltration (UF)
e Nanofiltration (NF)

e Reverse Osmosis (RO)

MF and UF are typically used to remove particles, while NF and RO are used to remove dissolved materials.
It is anticipated that filtration through an RO membrane will be required to meet an effluent nitrogen level of
less than 3 mg/L. While RO membranes are effective in removing dissolved constituents, they are not
designed for removal of suspended material, and MF is typically required as a pre-treatment step for solids
removal. Feed water with a low suspended solids concentration is critical for successful implementation of
the RO process. By removing suspended and colloidal solids from treated wastewater, the MF protects the
RO system from excessive fouling from particulate matter. An option for the Falmouth WWTF is to convert
the existing SBR tanks to a Membrane Biological Reactor (MBR) system to provide secondary treatment and
the required solids reduction prior to RO within one process.

The RO process produces two streams—permeate (filtered effluent) and an RO concentrate stream.

1. RO Permeate: RO permeate is a de-mineralized stream with a depressed pH (potentially as low as 5,
depending on feed water composition) and virtually no alkalinity or hardness remaining due to the
removal of dissolved metals through the filtration process. The stream needs to be “stabilized” to
recover hardness and prevent corrosion of downstream systems. Stabilization could include several
steps to reduce the corrosive properties of the RO permeate stream. One method of hardness
adjustment is to allow a fraction of the MF filtrate flow to bypass the RO system, and to blend the two
streams together to recover hardness. Chemical addition may be required to adjust the pH of the final
effluent to meet the effluent permit range of 6.5 to 8.5.

2. RO Concentrate: A major challenge of RO is handling the concentrated reject water. RO recovery is
typically 80 to 85% in a wastewater application, resulting in a 10 to 15% reject stream. Options to treat
the reject water include:

e Evaporation—A mechanical vapor compression (MVC) evaporator or thermal evaporator could
potentially be used to remove water from the RO concentrate stream. An evaporator converts the
water portion of stream to water vapor, further concentrating the remaining components of the
waste stream. The remaining components can be further dewatered with a centrifuge and belt filter
press or hauled off-site in a liquid state. This technology is typically used in industrial applications.

e Discharge to less nutrient-sensitive watershed—RO concentrate can potentially be blended and
discharged to a less nutrient-sensitive watershed. For example the Orange County Water District’s

WWTF Evaluations Memo - Final.docx 9



Groundwater Replenishment System discharges RO concentrate through an ocean outfall. If the
shared wastewater management strategy at Joint Base Cape Cod (JBCC) proceeds, RO
concentrate could potentially be blended with wastewater flow and sent to JBCC, which does not
discharge to an identified nitrogen-sensitive watershed and is anticipated to have a higher effluen
nitrogen limit than the Falmouth WWTF (JBCC's current effluent limit is 10 mg/L).

6. Operations Building Analysis

6.1 Background

The Operations Building at the Falmouth WWTF was originally constructed in the 1980’s. The building
served as the single location for office, electrical, and process equipment for the original plant. This building
has continued to serve as the main office area and also has some functions related to process and
maintenance.

6.2 Needs ldentification

The overall condition of the Operations Building was assessed by GHD during a site visit in May 2018.
Overall the building was found to have a sufficient structural “skeleton” and a functional layout concerning
access, safety, and flexibility. The facility has limited storage capacity.

As part of the assessment, each of the buildings systems and rooms were evaluated to identify needs. The
Town then provided prioritization of the needs identified. The following table summarizes these needs and
prioritizations.

(continued)

WWTF Evaluations Memo - Final.docx

TASA TM-4

t

10



p—
TASA TM-4
e

Table 6.1 Operations Building Condition Assessment Summary

Item Included in Conceptual Layout #
1 2 3 4

Priority 1 Replace existing HVAC system with a unit that includes Yes Yes Yes Yes
air conditioning.

Replace existing windows. Yes Yes Yes Yes
Replace or cover existing facade. Yes Yes Yes Yes
Replace existing roof. Yes Yes Yes Yes
Remove non-functioning solar collection system. Yes Yes Yes Yes
Replace all exterior doors, including overhead door. Yes Yes Yes Yes
Reconfigure existing roof access hatch. Yes Yes Yes Yes
Add a new conference/training room. Yes Yes Yes Yes
Add a new RTU/PLC room. Yes Yes Yes Yes
Separate Control Room from other building functions. Yes Yes Yes Yes
Priority 2 Add a Chief Operator’s Office. Yes Yes Yes Yes
Upsize and renovate existing break room. Yes Yes Yes Yes
Renovate rest rooms. Yes Yes Yes Yes
Demolish un-used equipment in the basement. Yes Yes Yes Yes
Rework equipment hatch to the basement. Yes Yes Yes Yes
Add a file/book storage room. Yes Yes Yes Yes
Priority 3 Rework electrical switchboard and remove old buckets. Yes Yes Yes

Add separate garage space.?!
Relocate electrical room (potentially to the basement). Yes Yes Yes

Add a larger men’s room. Yes Yes Yes Yes
Notes:
1. Garage space budget cost developed as a separate cost item.

6.3 Conceptual Layouts

As part of the evaluation, four layouts were developed to address prioritized needs (see Attachment).
1. Option 1 — Rear / West Expansion

2. Option 2 — Front / East Expansion

3. Option 3 — Side / South West Expansion

4. Option 4 — Side / South East Expansion

A potential storage garage layout was developed (see Attachment).

WWTF Evaluations Memo - Final.docx 11



p—
TASA TM-4
e

Budgetary costs for the four options and a separate garage are outlined in Table 6-2. Capital costs are the
total estimated project costs with allowances for construction costs including:

e A 30 percent construction contingency;
e 25 percent engineering design and construction;
e 15 percent fiscal/legal/permitting/administrative costs; and

e 2 percent survey, hazardous materials survey and soil boring costs (for design)

Because of the conceptual nature of this evaluation, a 30 percent contingency is carried as no detailed
design has been performed. During final design a reduced contingency will be carried for variability in the
bidding climate, project changes before bidding, and change orders due to unforeseen conditions. Project
costs are presented in 2018 dollars (ENR index = 10959). Once the construction timeframe is known, project
costs should be adjusted to the mid-point of construction.

Table 6.2 Operations Building Expansion/Upgrade — Budgetary Costs

Budgetary Construction Cost Budgetary Capital Cost

Conceptual Layout 1 $3,000,000 $4,300,000
Conceptual Layout 2 $3,000,000 $4,300,000
Conceptual Layout 3 $2,700,000 $3,800,000
Conceptual Layout 4 $3,100,000 $4,400,000
Separate Garage Space $800,000 $1,100,000
Notes:

1. All costs are shown in 2018 dollars (ENR index = 10959). Once a construction timeframe is known for the project,
costs should be adjusted to the mid-point of construction.

7. Summary and Next Steps

7.1 Capacity Analysis

The facility is currently close to capacity on a load basis. An additional SBR tank and associated process
equipment will be required to treat the proposed flow from TASA. Additionally, it is anticipated that an